SURFACE WATER
TREATMENT

OPERATOR CERTIFICATION MANUAL

Kentucky Department of Environmental Protection

Division of Compliance Assistance
300 Sower Blvd. ® Frankfort, KY 40601
Phone: 502.564.0323 o Fax: 844.213.0549
Email: envhelp@ky.gov ® Website: http://dca.ky.gov

Revised April 2018



SURFACE WATER TREATMENT OPERATOR CERTIFICATION

Page 2



SURFACE WATER TREATMENT OPERATOR CERTIFICATION

Certification and Licensing Program

Mission
Promote responsible environmental stewardship.

Goal
Provide operators with the basic knowledge required to manage drinking water,
wastewater and solid waste systems.

The Division of Compliance Assistance offers free compliance assistance. Our services are
available to all individuals, communities and businesses regulated by the Kentucky
[...]
2. Evansboro has a sedimentation basin that measures 16 feet wide by 40 feet long
and the water depth is 10 feet and they treat 6.2 MGD. What is Evansboro’s
detention time?

3. Pudducat rectangular weir measures 20 feet wide and 40 feet long. The plant
treats 9,000,000 gallons per day. What is the surface overflow rate?

4. Prestonsville uses 2.2 ppm of bentonite clay as a weighing agent to treat a flow of 8
MGD. The desired dosage is 3.5 ppm. How many additional Ibs. per hour of
bentonite clay will be needed?

5. The new operator used 600 Ibs. of polymer to treat Flatfoots flow of 1.8 MGD.
What is the dosage of polymer at the plant?

Page 108



SURFACE WATER TREATMENT OPERATOR CERTIFICATION

Solutions to Practice Problems
1) WOR = Flow (gpm) + Feet of weir

WOR = (2.75 MGD X 694.5 gpm) + (2 X 35 ft radius) X 3.14
WOR =1910 gpm + 220 ft

WOR = 8.7 gpm/ft of weir

2) DT = Volume (gals) + Flow (gpm)
DT = (16 ft X 40 ft X 10 ft) X 7.48 gallons + (6.2 X 694.5 gpm)
DT = 47872 gallons + 4306 gpm

DT =11.11 min

3) SOR = Flow (gpm) + Area (ft?)
SOR = (9,000,000 + 1440 minutes) + (20 feet X 40 feet)
OR
SOR = (9 MG X 694.5 gpm) + (20 ft X 40 ft)
SOR = 6250 gpm + 800 ft2

SOR = 7.8 gpm/ft?

Page 109



SURFACE WATER TREATMENT OPERATOR CERTIFICATION

4) Lbs. = ppm X 8.34 X MG
Lbs. = (3.5 ppm wanted — 2.2 ppm already applied) X 8.34 X 8 MGD
Lbs. = 1.3 ppm X 8.34 X 8 MGD
Lbs. = 86.74 Ibs/day
Lbs. = 86.74 Ibs + 24 hours

Lbs. = 3.6 Ibs./hr

5) ppm = lbs. of chemical

8.34 X MG
ppm = 600 Ibs.
8.34X 1.8 MG
ppm = 600 Ibs.
15

ppm =40

Page 110




SURFACE WATER TREATMENT OPERATOR CERTIFICATION

Actiflo

Sludge Micro-Sand and Sludge

to Hydrocyclone

Hydrocyclone <

Polymer Micro-Sand

Clarified
Water

"
[ o000 000600 ¢ 00 ..OQI
R o
> || =>¢<a - B
Coagulant B B
=&<] =&<] =]
{ L \—
Raw | —
Water Injection  Maturation ':':D:D::Djj:g
Coagulation Tube Clarifier

—-

—

with Scraper }

Actiflo is a treatment system that combines micro-sand with the floc particles to
accomplish treatment much more rapidly than conventional treatment.

Raw water enters the flash mix and is combined with coagulants. (1 minute*)

2. The water then enters the injection tank where micro-sand and polymers are
mixed in the water. (1 minute*)

3. The water then enters the maturation zone where it is more gently mixed with a
longer retention time which allows the floc to get larger and settle faster. (4
minutes™®)

4. Next, the water enters the settling tank where the micro-sand ballasted floc settles
out almost immediately. (6 minutes®)

Page 111



SURFACE WATER TREATMENT OPERATOR CERTIFICATION

5. The water then flows up through the settling tubes (lamella clarifiers) to the
collection troughs. (4 minutes*)

6. The micro-sand ballasted sludge is pumped from the bottom of the settling tank
into a hydrocyclone where the sludge and sand are separated and the sand is
reused. (The entire process takes from 10 to 20 minutes) * all times are
approximate

Page 112




SURFACE WATER TREATMENT OPERATOR CERTIFICATION

Actiflo as well as Clari-DAF, Trident Micro-Floc, Infilco’s Pulsator, and Reynolds
Filter Group treatment processes can be brought in on a flat bed truck, plumbed and
wired and begin treating water.

FLOCCULATORS

PACKED TOWER SATUATOR
EFFLUENT LATERALS

BUBBLE-GENERATING NOZZLES

CLARI-DAF by Leopold

Page 113



SURFACE WATER TREATMENT OPERATOR CERTIFICATION

Raw Water Inlet

Coagulated water from an in-line rapid mixer enters a flow distribution channel
prior to the flocculation zone.

Flocculation zone

Coagulated water is equally split to each unit, with traditional 2-stage tapered
energy flocculation with variable frequency mixers. The retention time employed in this
stage is generally between eight and ten minutes.

Air — Water Dispersion Zone

Flocculated water is then base of the flotation zone, through the injection of a
recycle stream. The recycle stream is produced by recycling 8 — 12 % of the clarified or
filtered water to a pressurized saturator vessel (70-90 psi). The recycle stream is the
depressurized through a series of release submerged and span the entire transition zone
that then create micro-bubbles which disperse zone.

Flotation Zone

The principle behind the flotation process is the micro-bubbles which will form a
dense air blanket within the flotation zone. This flocculated particulate will agglomerate
with the micro- bubbles as they rise to the surface and subsequently, clarify the water.

Sludge Accumulation

The floating solids accumulate on the surface of the Aqua DAF unit that result in a
thick sludge layer. Sludge can then be removed by one of two methods:

1. Hydraulically, an automatic effluent weir rises at a prescribed time. Subsequently,
the flotation zone water inlet rises and the sludge is removed to a sludge trough .

2. Mechanically, a traveling sludge scraper penetrates and scrapes the sludge layer
into the sludge trough.

Page 114



SURFACE WATER TREATMENT OPERATOR CERTIFICATION

FIBER GLASS
FLOATS

EFFLUENT
TROUGH

SLUDGE RETURN

INDIVIDUAL
SLUDGE VALVES

FLOATING BRIDGE
COLLECTION HEADERS

3D View

Vacuum machine

Clarified water
collection launder

Vacuum chamber

e ®

- -

Sludge blanket

Lateral distribution Z/"

Sludge concentrator

Stilling baffle

Page 115



SURFACE WATER TREATMENT OPERATOR CERTIFICATION

Pulsators and Super Pulsators
Operation

1. Coagulated water from the rapid mix is sent to the pressure or vacuum chamber.

2. This coagulated water is distributed to a series of laterals that point downward in
order to promote scouring of the basin floor and provide energy for flocculation.

3. Internal sludge concentrators have headers that are opened at prescribed intervals
and allow the sludge to be removed by gravity.

4. Flocculated water is then directed upward through fiberglass settling plates while a
10 foot sludge blanket is maintained.

5. Clarified water is collected across the length of the settling area to a center
collection trough.

6. At a prescribed frequency and duration, the vent valve atop the chamber opens
and closes thereby creating subtle pulsations of the sludge blanket.

7. The netresultis a pulsing sludge blanket that combines flocculation, clarification
(settling), and sludge collection into one compact system.

Vent Valve—_ Vacuum Pump

Vacuum
Chamber

Collection o
Channel Clarification/
Flocculation
Area
Collection /—
>
i
>
Blowdown i
Settling
Plates

Distribution

Channel Distribution

Laterals

Page 116



SURFACE WATER TREATMENT OPERATOR CERTIFICATION

Trident Microfloc

Operation
1. First, the water enters a minimum of two 602 inclined tube settlers. In this

process, sludge recirculation enhances the solids removal process.

2. Next, the water enters an upflow process that combines flocculation and
clarification (settling) in a single process. This adsorption clarification media
does not form floc that can settle but rather uses a buoyant media.

3. After the clarification process, the water flows through a 30” deep mixed media
(typically anthracite, sand and garnet) which becomes progressively finer from
top to bottom

Page 117



SURFACE WATER TREATMENT OPERATOR CERTIFICATION

Roberts Filter Group - Pacer

I

{4

Service Flow Pattern

ContaClarifier© bed washing can be
activated manually or automatically at an
elapsed time interval or, when headloss

reaches a predetermined setpoint. Air

agitation along with normal operational raw
water upflow, scrubs the ContaClarifier©
media. Raw water flow continues for a short
period afterward, flushing the remaining

solids to the waste line.

Page 118

The first stage, or pretreatment section,
is the ContaClarifier©. It is of granular,
non-buoyant media bed that is stable under
all service flow conditions. Chemically dosed
water is introduced to the bottom of the
clarifier section and flows upward through the
bed. The flow around the irregularly shaped
media particles causes the intimate mixing
and interparticle collisions needed for the
process of floc formation. The flocculation
process is enhanced by contact with the
previously retained solids.




SURFACE WATER TREATMENT OPERATOR CERTIFICATION

The backwash cycle incorporates a
separate air wash step using the Aries™
Managed Air System for the most effective
cleaning. The influent valve is closed and the
filter is allowed to drain until the water level
is about six inches above the filter media and
the air system is turned on. The scouring
action developed by the air system breaks the
accumulated solids free from the filter media
particles ensuring effective cleansing at a
minimum backwash water use. The filter is
Polishing Fiter Backwash Flow Pattern air washed at about 2-3 ft3/ft? for 3-4
minutes.

The backwash flow is then established
for refill and maintained for 5-8 minutes at a
rate of at least 15-18 gpm/ ft2 Flow is then
reestablished through the clarifier and the
unit begins to filter to waste cycle. This
continues for 5 - 10 minutes until the effluent
turbidity is below acceptable limits. The total
backwash cycle time is 20 - 30 minutes.

Polishing Filter Backwash Flow Pattern

Page 119



SURFACE WATER TREATMENT OPERATOR CERTIFICATION

Potentially Beneficial Characteristics:

e Small footprint

e Pre-fabricated units

e Automated operation

e Frequently less expensive than conventional treatment facilities

e Some offer as much as 7 log removal of Cryptosporidium

Membrane Filtration

A membrane, or more succinctly described, a semi-permeable membrane is a thin
piece of material capable of separating substances. Membrane processes have become
more attractive for potable water treatment in recent years for many reasons. Some users
like the fact that membranes’ size exclusion technology show great promise for meeting
current as well as future regulations, including natural organic matter (NOM), which can
impart color, tastes, odors and in combination with chlorine can cause disinfection by-
products. Others enjoy the fully automated controls that can eliminate guesswork by the
operator. The first membranes used in potable water were pressure-driven, with vacuum-
driven membranes being used more and more frequently.

MEMBRANE FILTRATION

The pore size at each step is one-tenth smaller
1000 microns = 1 millimetre (0.001 metre)

! | | | I | | i
4 I I I I | I ]
| | | I | I |
: | 1 | | | I I
. AFA IRTATAA
{ \ \ \ \ 1 \ \
\ \ \ \ \ \ \ \
Sedimentation Sand filtration Microfiltration Ultrafiltration  Nanofiltration Reverse osmosis
1000 microns 100 microns 10 microns 1micron 0.1 micron 0.01 micron 0,001 micron 0.0001 micron
Particlesof this  Typical pore size Typical pore size Typical poresize  Typical pore size  Typical pore size
relatively large size in sand filtration, in microfiltration, in ultrafiltration,  in nanofiltration, in reverse osmosis,
can be removed removing removing more producing sterile removing all producing essentially
from water asa most silt, sand silt and sand plus waterbut also  organic molecules pure water
sediment or by and adhering a wide range of removing larger  plus a range of salts
the processof ~ microorganisms microorganism but organic molecules

sedimentation

not all viruses

Page 120



SURFACE WATER TREATMENT OPERATOR CERTIFICATION

As the above illustration points out, sand filtration will effectively remove particles
above the size of 100 microns. Some of the attraction to membrane filtration is garnered
by the fact that some membranes remove particulate down to the size of 1/10,000 of a
micron. The four types of membrane filtration used in water treatment are, by size of
particulate exclusion from largest to smallest, microfiltration, ultrafiltration,
nanofiltration, reverse osmosis.

How Big is a .0001 to a Piece of Hair ? (English Standard)
How Big is a Micron to a Piece of Hair ? (Metric Standard)
2,000 times size

.001 Inch
0254 mm

.0001 Inch
.00254 mm

Human Hair
.0035 Inch
Atom .0889 mm

Micron
.000039 inch
.007T mm

é&&gﬁ‘ AT

Vicual a

Another factor in determining the proper membrane for the correct application is
the flux rate. In membrane applications, flux rate is pretty much synonymous with flow
rate. There is a maximum amount of water that can pass over or through a membrane
that will viably allow the water to be “filtered” so that size-exclusion processes work the
way we want.

Again, there are four types of membrane filtration mentioned here:

Surface Water Treatment Compliance Technology

Unit Technologies | Removal: Log Giardia and Log Raw Water, Pretreatment and
Virus Other Water Quality Issues
Microfiltration Very effective Giardia, > 5-6 High-quality influent or
(MF) log; Partial removal of viruses | pretreatment required. Same note
(disinfect for virus credit) regarding TOC

Page 121



SURFACE WATER TREATMENT OPERATOR CERTIFICATION

Ultrafiltration (UF)

Very effective Giardia, > 5-6
log; Partial removal of viruses
(disinfect for virus credit)

High-quality influent or
pretreatment required (e.g., MF).
TOC rejection generally low, DBP
precursors could be a concern

Nanofiltration (NF)

Very effective absolute
barrier (cysts and viruses)

Very high-quality influent or
pretreatment required

Reverse Osmosis
(RO)

Very effective absolute
barrier (cysts and viruses)

May require conventional or other
pretreatment for surface water to
protect membrane surfaces, such as
may include turbidity or Fe/Mn
removal, stabilization to prevent
scaling, reduction of dissolved solids
or hardness and pH adjustment

. - . .

PERMEATE.
3 o ,T’ >
. ¥ M2 N
=0 s,
. .""\; ..>:":,-’ & =3 i
2 { *s \ »

RETENTATE

Page 122




SURFACE WATER TREATMENT OPERATOR CERTIFICATION

++ N Colloidal material
Microfiltration ‘.g" : ; : The membrane filtration spectrum
m ! - .
embrane == & ranges from reverse osmosis (RO),
e =t ""E'm“':'l““'“ which allows the finest degree of
.-;i" separation, through nanofiltration,
Utkirafiltration . . . .
membrane — ultrafiltration, and finally
ug I . .
ivalant salls microfiltration, which seperates
Hanofiliration submicron particles from dissolved
migmibirang .
e Salts material.
Reverse osmosis -ull
membrane

Waler

Most municipal membrane applications use micro or ultrafiltration membranes while
many bottled water industrial applications seem to be reverse osmosis. Nanofiltration
seems to be used more for process water.

Page 123




SURFACE WATER TREATMENT OPERATOR CERTIFICATION

Membrane Filtration Comparison

Unit
Technologies

Complexity: Ease of
Operation (Operator Skill
Level)

Secondary Waste
Generation

Other Limitations/
Drawbacks

Microfiltration
(MF)

Basic: increases with
pre/post treatment and
membrane cleaning
needs

Low-volume waste,
may include sand,
silt, clay, cysts and
algae

Disinfection required
for viral inactivation

Ultrafiltration
(UF)

Basic: Increases with
pre/post treatment and
membrane cleaning
needs

Concentrated
waste: 5-20% by
volume. Waste may
include sand, silt,
clays, cysts, viruses
and humic material

Disinfection required
for viral inactivation

Nanofiltration
(NF)

Intermediate: increases
with pre/post treatment
and membrane cleaning
needs

Concentrated
waste: 5 -20% by
volume

Disinfection required
under regulation, as
recommended as a
safety measure and
residual protection.

Reverse
Osmosis (RO)

Intermediate: increases

with pre/post treatment
and membrane cleaning
needs

Brine waste. High
volume, e.g., 25 —
50%. May be toxic
to some species

Bypassing of water
cannot be practiced at
risk of increasing
microbial
concentrations in
finished water. Post —
disinfection required
under regulation, is
recommended as a
safety measure and
for residual
maintenance

Page 124




SURFACE WATER TREATMENT OPERATOR CERTIFICATION

Function of RO Membrane

Fressure » Salt
Farticles

RO
Membrane

Initially, membranes used pumps to forcefully push water through the tiny
openings or pores in the filters. The openings, in some cases, are so small that only water
can pass through the pores in the membrane (reverse osmosis).

© Water Molecules  (()Membrane Openings Chemical Contaminants

A
<:1 IZ:"VII'USES cﬁj Bacteria
Vv

Even though the above illustration leaves something to be desired, the plain circles
and ovals represent the openings in the semi-permeable membrane. Water molecules,
the smiley faces, represent water molecules and would freely pass through the openings
in the membrane. The jagged ovals represent chemical contaminants that could not fit
through the openings. The stars represent viruses, which are too large to fit through the
openings. The arrowed rectangles represent bacteria, and they are much too large to fit
through the openings in the membrane.

Page 125



SURFACE WATER TREATMENT OPERATOR CERTIFICATION

Particles & Silt &>

W=

Organics
Pressurized
Feed Water Bacteria
Sarlts

Water

High-Rejection (|
Composite
Membrane

fiRtstnareiaeneisee

Concentrated Feed
Water Contaminants

‘o

ji18

tii1e88848

fittteeatesanntpastnteeatteet 131141)

Graphic of interaction at membrane surface

Clean Water

Raw Water

Above: A strand of membrane in action
Below A casselle housing membranes

Page 126

High-Purity Permeate

Vacuum-driven membranes are becoming more
widely used for potable water treatment. Most of
these vacuum-driven membranes pull the water
through 2,700 or so thin membrane “strands” per
bundle that separate the water from the
contaminants. These bundles are arranged in racks
and submerged in the raw water. Every 10 seconds
or so, the water in the membrane tanks is aerated
to scrub the membranes. Every 15 minutes, the
vacuum pressure is reversed to back pulse clean
water through the membranes pores to purge dirt
from the membrane surface. These types of
membranes come in single header (attached at the
bottom only) and double header (attached both
top and bottom) and then lowered into the raw
water tank. In both single and double header
configurations, the air flow is reversed to
backwash the filter. The membranes are pictured

“\\\ -
N 1 R




SURFACE WATER TREATMENT OPERATOR CERTIFICATION

Review Questions for Chapter 7 - Alternative Treatment Processes

1. Acircular unit that combines coagulation, flocculation and sedimentation in a
single unit are called

2. The process where microsand is added to increase floc size, density, and weight is
referred to as the trade name

3. Are upflow clarifiers or solids contact units stable or erratic under changing
temperatures and flow rates? Explain how upflow clarifiers and solids contact
units remain stable or erratic under changing temperatures and flow rates.

4. The operator of a solids contact unit controls the performance of the treatment
process by controlling chemical dosages, the recirculation of the slurry and
. Describe the roles of an operator in relation to a solids contact unit.

5. DAF is an acronym that stands for what? Identify what DAF means.
6. Which type of non-conventional treatment process actually uses two filters?

7. The membrane filter with the smallest pore sizes is called what? Identify the pore
sizes of each membrane filter.

8. The process by which membranes accomplish their task is actually
. Describe the process of how membranes accomplish their task.

9. Membrane filtration systems require minimal or a great amount of pretreatment?
Identify the level of pretreatment needed by a membrance filtration system.

10.Name the two types of membrane filtration most frequently used in municipal
drinking water applications.

Page 127



SURFACE WATER TREATMENT OPERATOR CERTIFICATION

Answers to Review Questions for Chapter 7 - Alternative Treatment
Processes

upflow clarifier units
. Actiflo
. changing flow rates, turbidity levels, temperatures

. Sludge control

1.

2

3

4

5. Dissolved Air Flotation
6. Roberts Filter Group

7. Reverse Osmosis

8. size exclusion

9. require substantial pretreatment

10. microfiltration and ultrafiltration

Page 128



SURFACE WATER TREATMENT OPERATOR CERTIFICATION

10.

11.

12.

13.

14.

15.

16.

17.

18.

19.
20.

Chapter 8: Filtration

Chapter 8 Objectives

Explain how pressure filters differ from conventional sand filtration.

Determine how the filtration process works and explain sieving, adsorption and
straining.

Are there different types of filters and if so, how are they different?

Determine how uniformity coefficients, effective size, specific gravity, and hardness
impact filter media

Determine which should be at the top of the filter — the smallest media or the
largest media and where most of the particulate is hopefully stored.

Decide whether the statement; “Filtration’s job is to remove pathogens and
particulates.” is a valid one.

List the different ways flow control is accomplished in the filtration process and
how they differ

Determine at what amount of feet of head the filtration process reaches
saturation.

Describe what factors could interfere with filtration.

Explain why slow sand filtration isn’t viable for medium to high volume facilities.
Define a schmutzdecke.

Decide whether or not the dissolved oxygen content of the treated water could
have a profound impact on filtration rates, maximum filtration rates for all types of
filters

Calculate flow in ft3/sec and gpm, velocity, and filtration/backwash rate and
backwash expansion rates.

Define backwash, turbidity spikes, “ideal” filter runs, and how to determine the
efficacy of the operator’s individual filter runs.

Explain what regulations determine to be necessary notations for filter operation
and how long such notations need to be retained.

Determine turbidity goals for the optimization of the filtration process.

Decipher what significance backwash expansion rates have on viable filtration.
Define a “filter profile” and determine what valuable information can be garnered
from such an endeavor.

Explain what a floc retention analysis or core samples can illuminate.

Determine the alternatives to replacing filter media.

|II

Page 129



SURFACE WATER TREATMENT OPERATOR CERTIFICATION

Filtration Process Description

The purpose of filtration is to complete the removal of particulate impurities from
the water being treated. It is the final barrier or treatment process for particle removal
and is accomplished by passing water through a bed of granular material such as sand,
anthracite, garnet, activated carbon, etc. or by forcing or drawing water through a
membrane.

The particulate impurities removed should include:

e Particulate fraction — debris and microbes that are easily removed
e Colloidal fraction — very fine clays and microbes that will pass through a 0.45
micron filter but are NOT in true solution.

e Dissolved fraction — natural organic matter (NOM), reduced organics, among other

entities that are in true solution and will pass through filters

EFFECTIVE PRETREATMENT IS IMPERATIVE FOR THE SUCCESSFUL REMOVAL OF
COLLOIDAL AND DISSOLVED FRACTIONS

Page 130




SURFACE WATER TREATMENT OPERATOR CERTIFICATION

Filtration Performance Goals
e Turbidity : <0.10 NTU 95% of the time

e Maximum turbidity < 0.30 NTU
e Post backwash turbidity
e With filter — to — waste return to service < 0.10 NTU

e Without filter —to — waste < 0.30 NTU and return to < 0.10 within 15 minutes

Types of Filters
e Gravity Filters — the primary type of filters used by surface water treatment plants
e Slow Sand
e Rapid Sand
e Mixed Media

Wy Leved Quen {t}a honmh HEAC D atons
rve!

Gathwnn
oot .

SRR | CR S F Rl

B

fiter Drains

Warer passes through charcoal. zand. and
sravel layers in a warer system = _filorarion rank.

Page 131




SURFACE WATER TREATMENT OPERATOR CERTIFICATION

Multi Media and
Deep Bed Filters

Influent

Influent

Coarse
Sand
or
Anthracite

48" to 72"

_ Anrthrat':iteA 2ies. Coarse

24" to 36"

Silica Sand Finer

Garnet-Sand Finest

Sravel Suppeort Gravel

Underdrain Sy stem Underdrain System

Comparison of Slow-Sand, Rapid-Sand, and High-Rate or Mixed Media Filters

CHARACTERISTIC

SLOW — SAND FILTERS

RAPID - SAND FILTERS

HIGH - RATE FILTERS

Filtration Rate

0.05 gpm/ft?

2 gpm/ft?

3-8 gpm/ft? *

Media Unstratified Stratified — fine to Stratified — fine to
Distribution coarse coarse
Filter Runs 20 - 60 days 12 —36 hours 12 — 36 hours

Loss of Head

0.2 feet initially to 4
feet final

1 foot initially to 8 or
9 feet final

1 foot initially to 8 or
9 feet final

Amount of
Backwash Water
Used

Backwash Not Used

2 — 4% of filtered
water

6% of filtered water
*5 gpm/ft? in Ky

Page 132




SURFACE WATER TREATMENT OPERATOR CERTIFICATION

Slow Sand
e Cannot be backwashed
e The majority of the particulates are removed in the top few inches of sand
e The sand layer has to be physically removed when the filter becomes clogged
e Low filtration rates (as low as 0.1 gpm/ft2) dictate large filter area be used for
larger quantities of water.
Dual Media
e Filtration rate of 2gpm/ft2 of filter
e Majority of the particulate stored in top layers of filter
Mixed Media
e Filtration rate of 3 -5 gpm/ft2 of filter
Usually made up of sand, anthracite and garnet
Majority of the particulate stored in top layer of filter.
Pressure Filters — used primarily for groundwater or higher quality water sources
Granular Media — greensand, sand, anthracite, etc.
Membrane — micro, ultra, nano, and reverse osmosis.

o W0 ™

|

PRI

' H Ty

r
»

Particulate removal by filtration is dependent upon:
e Source water quality
e Physical and chemical characteristics of the suspended particulates
e The effectiveness of your pretreatment (coagulation, flocculation, and
sedimentation)
e The type, condition and operational control of the filter being used.

Page 133



SURFACE WATER TREATMENT OPERATOR CERTIFICATION

Removal Mechanisms of Filters
e sedimentation on filter media

adsorption

biological action

absorption

straining

Adsorption is the binding of molecules or particles to a surface and must be
distinguished from absorption which is the filling of pores in a solid. The binding of these
particles to the surface is usually weak and is reversible. Otherwise our efforts in
backwashing a filter would be for naught. Just about everything, including our water that
dissolves or suspends the material is bound, but compounds of taste and odor and color
tend to bind strongly.

Absorption | Adsorption

Particle Removal
We, as operators, must understand that filters do NOT remove particles, they only
temporarily store them during the filtration process until backwash occurs. The key to
successfully operating a filter is to keep these particles in storage until backwash can
properly dislodge and remove them; or, before other forces allow particles to penetrate
the filter. Particles are temporarily stored in a filter bed primarily by these two means:
= Straining
o The large particles are too large to fit through the porous volume between
the filter media grains.
= Adsorption, Sticking, or Attachment
o The smaller particles come into contact with, and stick to, previously
stored particles or the surface of the filter media grains.

It needs to be noted that dissolved particles that are in true solution will pass

Page 134



SURFACE WATER TREATMENT OPERATOR CERTIFICATION

through a filter and therefore must be brought out of solution (precipitated) by the use of

O
O
0000 CCQO

Mechanical Straining Physical Adsorption

This distinction between particle storage and removal is an important one because
the smaller particles are stored in the filter bed by sticking to the surface of our filter
media and can, under certain conditions, detach from the filter media resulting in
turbidity breakthrough in the filter effluent. Also, the smaller particles will not be
captured and stored in the filter until the filter has been “seasoned”. “Seasoning” is
where the media grains have settled back into place after backwashing and where larger
floc has settled on the media to provide a greater surface for small particles to stick or
attach to. One issue is that the smallest of these particles will not be detected by a
turbidimeter.

Page 135



SURFACE WATER TREATMENT OPERATOR CERTIFICATION

Straining

)

‘6 k

Desirable Filter Media Characteristics

= Good hydraulic characteristics (permeable)

® |nert, does not react with substances present in the water
= Hard and durable

= Free of Impurities

= |nsoluble in water

Filter media are classified according to their effective size, uniformity coefficient,
hardness, and specific gravity.

Page 136



SURFACE WATER TREATMENT OPERATOR CERTIFICATION

Effective Size — Two factors are important when selecting filter media

1. The time required for turbidity to breakthrough the filter bed.
2. The time required for the filter to reach limiting or terminal headloss

= |f the media is properly selected these two times are about the same.

= |f limiting headloss is a problem and turbidity breakthrough rarely occurs, then a
larger filter should be considered.

= |f turbidity breakthrough is frequently an issue and limiting headloss is rarely
encountered, then a smaller media size should be considered.

= |f both breakthrough and limiting headloss both frequently occur, a deeper filter
bed and larger media size should be considered.

Uniformity Coefficient

Obviously a value that describes how uniform or alike in size each media grain is;
the lower the value, the more uniform then the more uniform the grains are that comprise
the filter media.

Generally, the more uniform the media grains the slower the rate of headloss and
turbidity breakthrough at a particular flow rate.

Hardness

Hardness is determined of various minerals to be scratched by another harder
object and categorized by a scale called the Mohs hardness number. A minimum of Mohs
hardness of 2.5 — 3 is frequently specified for anthracite coal. The hardness of filter grains
is important as it pertains to the durability of the media over extended periods of time.

4#3 Round ES 80 x1
Silica Sand Round Sili

6x9 8 x 12

_Round _Round _E
Silica Sand Silica Sand Sils

C Sand D Sand

Page 137



SURFACE WATER TREATMENT OPERATOR CERTIFICATION

GRAIN SIZE

Cross section through single media bad such as conventional rapid sand filter

GRAIN SIZE

GRAIN SIZE

Cross section through ideal filter uniformiy graded from coarse 1o fine from top to bottorm

Figure 1-3. Filter bed cross section
Specific gravity
In this instance, specific gravity describes the weight per unit volume of a particular
media type. Media with the greatest specific gravity will occur at the greatest depths of
the filter. This occurs because specific gravity is also the weight of a substance in
relationship to an equal volume of water. Filter grain size should , however, decrease with
increasing filter depth.

Flow Control in Gravity Filters

During the filtering process, water is applied to the filter in order to maintain a
constant depth or 4 — 5 feet over the filter media. At the beginning of the run the filter is
clean and headloss is very low. The filtration rate, or velocity, is kept at the desired rate by
the use of a control. A control is also important in preventing harmful surges (abrupt
velocity changes), which can disturb the media and release stored particulate from the
filters.

Page 138



SURFACE WATER TREATMENT OPERATOR CERTIFICATION

Rate of Flow Controller

The rate of flow controller is used to maintain a constant desired filtration rate. In
order to control the flow at the beginning of a filter run, the flow controller valve is
almost completely closed. This produces the necessary headloss and maintains the
desired flow rate. As the filtration run continues and the suspended material builds up in
the filter, headloss increases. To compensate for this increase in headloss, the controller
valve gradually opens. When the valve fully opens the filter run must end since further
headloss can’t be compensated for and the filtration rate drops precipitously. The major
issue with rate of flow controllers (ROF) is its need for regular maintenance. If the valve is
malfunctioning, issues including damage to the filter bed and water quality degradation
could take place impacting the filtration rate of the filter.

Variable Declining Rate Controller